
&EPA 

United States 
Environmental Protection 
Agency 

Technology Transfer 

Design 
Manual 

Office of Research 
and Development 
Washington DC 20460 

Center for Em1ironmental 
Research Information 
Cincinnati OH 45268 

De\Natering Municipal 
Waste\Nater Sludges 





Design Manual 

EPA/625/1-87/014 
September 1987 

Dewatering Municipal Wastewater Sludges 

U.S. Environmental Protection Agency 
Office of Research and Development 

Center for Environmental Research Information 
Cincinnati, OH 45268 



Notice 

This document has been reviewed in accordance with the U.S. Environmental Protection 
Agency's peer and administrative review policies and approved for publication. Mention of trade 
[...]
past operating records should be scrutinized to 
determine if there is a significant variation in the 
actual sludge volatility and the sludge quantity 
projected. 

The efficiency of primary clarification is important 
because not only is the primary sludge easier to 
handle, but the unit yield (kg/kg) of secondary sludge 

14 

I 

is partially dependent on the TSS/BOD5 in the 
clarified mixture. Figure 3-3 presents the yield and 
the dewatered cake concentration of various 
RPS:WAS ratios. When primary clarifiers are not 
employed, the total quantity of solids produced is 
lower than RPS+ WAS, but the water retention 
characteristics of the biological solids increase. While 
the absolute values shown in Figure 3-3 vary, 
depending on sludge characteristics and the 
mechanical equipment employed, the general 
relationship holds. 

In cases where the highest possible cake solids are 
required, good primary treatment should be provided. 
The primary clarifier requirements can be 
experimentally determined ·using laboratory settling 
tests, if the wastewater is .available or by evaluating 
the performance characteristics of existing units at 
various flow rates. The clarifier performance is 
strongly influenced by the ·overflow rate (OFR, 
m3/m2/d or gal/sq ft/d) and the clarifier sidewater 
depth (SWD). Good performance of circular primary 
clarifiers will be achieved when: 

ENGLISH OFR, max s 10 SWD2 
OFR, max s 100 SWD 

(SWD = 6 s 10 ft) 
(SWD :::: 10 s 15 ft) 

METRIC OFR, max s 4.5 SWD2 (SWD :::: 2 s 3 m) 
OFR, max s 12.25 SWD (SWD :::: 3 s 5 m) 

For rectangular clarifiers, the length of the flow path is 
most important to overcome inlet disturbances. The 
depth of the basin is also significant. For basins less 
than 30 m long, the length to width ratio is 2:: 5: 1. 
Basins that are 30-65 m long and 4-5 m deep will 
provide excellent results, even at rates up to and 
exceeding 67.2 m3/m2/d (1,650 gal/sq ft/d). 

3.1.3 Chemical Treatment. of Raw Wastewater 
When chemicals are added to the raw wastewater for 
removal of phosphorus or coagulation of non­
settleable solids, larger quantities of sludges are 
formed. The quantity of solids produced in the 
chemical treatment of wastewater depends upon the 
type and amount of chemical(s) added, the chemical 
constituents in the wastewater, and the performance 
of the coagulation and clarification processes. It is 
difficult to predict accurately the quantity of chemical 
solids that will be produced. Jar tests are preferred as 
a means for estimating chemical sludge quantities, 

As discussed in Section 5.5.3.1, Table 3-1 provides 
estimated quantities of suspended and chemical 
solids removed in a hypothetical primary 
sedimentation tank processing wastewater that has 
been treated with lime, aluminum sulfate, or ferric 
chloride. The use of polyelectrolytes may greatly 
enhance the solids capture in the clarifier. ihe 
removal of TSS is usually in the range of. 75-85 
percent and BOD5 removal is 55-70 percent 
depending on the specific wastewater characteristics. 



Figure 3-2. Process mass balance. 

lnplant 
Wastewater 

Wastewater 

12 
0.086 
3,700 
2,800 
1,500 

4 
0.044 

18,400 
14,700 
6,400 

14 

2 
1.49 

10,000 
7,900 
5,800 

Primary 
Clarifier 

3 
14.28 
8,300 
6,600 

18, 100 

5 
14.37 

12,000 
9,400 

19,600 

6 
14.37 

12,000 
9,400 

19,600 

7 
14.43 

15,600 
12,000 
23, 100 

Overflow 

21 
0.044 
2,500 
1,900 
1,600 

----
8 

20.66 
795,600 
595,800 
313,000 

o, 
Activated 
Sludge 

10 

Effluent 

11 
0.12 

14,800 
11, 100 
5,900 

13 
0.033 

11, 100 
8,300 
4,400 

22 

0 
0 
0 
0 

Sludge 
Thickener 

Vacuum 
Filter 

0.008 
22, 100 
16,600 
9,500 

15 
0.044 

18,400 
14,700 
6,400 

17 18 
0.033 0.025 
7,300 1, 100 
4,500 700 
6,600 1,900 

The chemically defined soluble B005 will be 
appreciably less than the filtrate soluble 8005 since 
some colloidal 8005 will be agglomerated and 
settled. 

The solids precipitated are defined as Cax(P04)y. 
CaC03, FeP04, Fe(OH)3, AIP04 and Al(OH2)3. 
However, some of these precipitates will be hydrated 
and represent more sludge than shown in Table 3-1. 
This is why the metal salt precipitates are so 
voluminous. When sludge solids are dried at 1 03-
1050 C (217-221°F) for solids analysis, some of this 
water is lost during the test procedure. However, the 
hydrate moisture adversely affects the ability of the 
sludge to be thickened and dewatered. 

3.1.4 Biological Sludge Yield 
Sludge yields will vary widely from plant to plant 
depending on the overall treatment plant 

15 

20 
0.052 LEGEND 

24,600 FLOW (mgd) 
18,500 TSS (lb/day) 

19 11, 100 VSS (lb/day) 
0.007 BOD (lb/day) 
6,200 
3,800 
4,700 

configuration, wastewater characteristics, and the 
biological kinetics/parameters employed for design. A 
wastewater with a high COD/BOD5 ratio will produce 
more excess biological sludge solids. Net yields (YN) 
are determined from Equations 3-1 and 3-2. 

where, 

YN = a BOD5R - b (M) 

1/SRT = a (FRIM) - b 

SRT = MIYN 
SRT = aerobic sludge age, days 
FR = BOD5R (removed), kg/d 
M = MLSS or ML VSS, kg 
a = synthesis, kg/kg BOD5R 
b = endogenous decay, day-1 
YN =net yield, kg TSS or kg VSS 

( 3-1 ) 

(3-2) 



Flguro 3-3. Cake solids as a function of primary clarifier 
efficiency and PS:WAS ratio. 

30 

26 
en 
~ 
<#! 
o,; ... 22 ca 
u 

Cl> 

-8' 
~ 

18 

0 20 40 60 

Domestic Wastewater 
TSS/BODs = 1.0 
COD/BOD5 = 2.0 
SBOD5 /BOD5 = 0.33 

80 100 

PS, % of Mixture 

Both the synthesis value "a" and endogenous decay 
value "b" are reported in the literature on a TSS and 
VSS basis and thus the origin of these values must 
be distinguished. As shown in the WPCF Manual of 
Practice No. 8, Treatment Plant Design, the 
C00/8005 and TSS/8005 values must be specified 
in order to project a net yield as a function of SRT 
and temperature. Thus, the values of "a" and "b" are 
variable and both temperature and SRT dependent. 
Since sludge yields are higher at lower temperatures, 
it is necessary to use the colder period of the year to 
project maximum sludge production, when the organic 
loading is uniform throughout the year. 

Figure 3-4 indicates the range. of sludge production 
to be expected at temperatures between 10 and 30°C 
(50-86°F) as a function of the SRT with and without 
primary treatment. In this case, the wastewater is 
specifically identified as typical domestic wastewater 
at 400 mg/I COD, 200 mg/I 8005, and TSS, and 
primary clarifier effluent is as noted. This curve 
should not be used for wastewaters having different 

16 

relative COD/BOD5/TSS ratios either in the raw 
wastewater or in the settled primary effluent. 

When the COD/BOD5 ratio of the primary effluent 
exceeds the values shown in Figure 3-4, higher 
excess biological solids production will often occur if 
the COD is removable by adsorption/oxidation. Los 
Angeles-Hyperion, Columbus-Southerly, and 
Columbus-Jackson Pike all have primary effluents of 
2.3-2.7:1 COD/80D5. Secondary sludge yields of 
0. 75-0.90 kg EAS/kg BOD5 are produced (EAS = 
excess activated sludge (WAS + effluent TSS)]. Not 
suprisingly, the COD yields (kg EAS/kg CODR) are 
more consistent. The BOD test may be, on occasion, 
a poor indicator of the yield. 

3.1.5 Biological Phosphorus Yield 
When phosphorus is removed, the net sludge yield 
will increase measurably. The increase will be similar 
to that experienced when Fe + + + or Al + + + 
addition is employed to precipitate the phosphorus 
chemically. That is, the excess phosphorus 
precipitated by manipulation of the biological 
environment is also an inorganic salt of K, Ca and 
Mg. It is recommended that the following procedure 
be used to determine this excess sludge. 

Influent BOD5: 
Effluent SBOD5: 
:. BOD5R: 
Influent TP: 
Effluent STP: 
Calculated sludge yield: 

Normal sludge P: 

Excess bio-P removal 

140 mg/I 
5 mg/I 
135 mg/I 
8 mg/I to bio-treatment 
2 mg/I (soluble) 
65 mg/I VSS 
80 mg/I TSS 
2.0 percent VSS 

= 8 - 2 - 0.02(65) 
= 4.7 mg/IP 

Additional sludge = 4.5 x 4.7, = 21 mg/I 
(4.5 mg/mg ~P) 

Total sludge production = ao' + 21 = 101 mg/I 

The value of 4.5 was based on an average MW of 
140 for the inorganic phosphorus crystals · in the 
biological cells. In this example, the biological sludge 
yield would have increased from a calculated value of 
0.61 mg EAS/mg BODsR to 0.75 mg/mg, or 21 
percent higher. 

Typical yield coefficients found in all textbooks and 
other reference materials do not allow for this higher 
sludge yield. However, recent papers in biological 
phosphorus removal have confirmed the MW is about 
140. 

The phosphorus balance [primary effluent (PE) to 
final effluent (FE)] provides an easy and direct 
method to determine the net yield, SRT, and system 
MCRT (mean cell residence time). MCRT in this 



Table 3-1. Typical Production of Primary and Primary-Chemical Sludges1 

Mode of Operation Dosage of Chemical Raw TSS Removed Raw BOD5 Removed Chemical Sludge Produced 

mg/I 

Plain Sedimentation 

Polymer Added 0.5 - 3.0 

Cao Aided2 200 

FeCl3 (as Fe)3 12 

Al2S04 (as Al)3 12 

mg/I 

120 

150 

160 

160 

160 

mg/l 

60 

90 

120 

120 

120 

mg/I 

128 

47 

46 

1 Based on 200 mg/I BOD5, 200 mg/l TSS, and 1 O mg/I TP in raw sewage; primary effluent :5 2 mg/I total phosphorus. 
2 Varies due to permanent hardness in the water, used 35 mg/I precipitated as CaC03. 
3 May require polymer addition to enhance clarification. 

discussion includes the clarifier sludge inventory. 
Equation 3-3 describes the procedure. 

SRT= 
(MLSS-kg)(%P/100) 

(PETP - FETP)(m3!d)(1,000) 
(3-3) 

MCRT = MLSS + Clarifi.erTSS 
MLSS (SRT) 

MLSS MLSS + Clari{zerTSS 
Sludge Yield= -- or ------=----

SRT MCRT 

The method is quite accurate if phosphorus removal 
is relatively constant and the ratio of MLSS to the 
clarifier sludge is relatively constant. Three- or five­
day running averages are better estimates of YN, 
SRT, and MCRT. 

3.1.6 Chemical Phosphorus Precipitation in the 
Biological System 
The use of metal salts for precipitation of phosphorus 
in suspended film biological systems is widely 
practiced. The most common salts used are ferric 
chloride and sulfate and similar salts of aluminum. 
Pickle liquor, ferrous sulfate, and ferrous and 
aluminum chloride are also employed. When metal 
salts are used, it may be necessary to provide 
additional alkalinity to the aeration basin. 

The metal salts are generally employed in excess 
molar ratio, i.e., moles Al:P or Fe:P. The excess 
metal salts form hydroxides of the metal and 
precipitate. The sludges produced are as follows: 

AIP04 = 121/31 or 3.9 mg/mg P removed 
Al(OH)3 = 77126 or 3.0 mg/mg excess Al 
FeP04 = 151/31 or 4.9 mg/mg P removed 
Fe(OH)3 = 107/56 or 1.9 mg/mg excess Fe 

17 

The residual soluble total phosphorus as a function of 
the molar ratio is approximately as follows: 

Molar Ratio 
(metal:TP) 

1.0 
1.5 
2.0 

Residual STP 
(mg/I) 

2 
1 
0.3 

The residual phosphorus at low levels is highly 
dependent on pH, and it may be more economical to 
increase the pH by adding alkalinity which will not 
produce sludge. 

3.2 Sludge Concentration - Primary 
Clarifiers 
Sludge feed concentration is an important factor in 
sludge processing units such as digestion and 
dewatering. In larger plants separate sludge pre­
thickening is economically viable, but this is not true 
for most plants of less than 0.2 m3/s (5 mgd). [Over 
95 percent of the sewage treatment plants in the 
United States are less than 0.2 m3/s ( 5 mgd)]. While 
it is not a specific goal of this manual to provide 
information regarding pre-concentration of sludges, 
it i:: necessary to consider the impact of sludge 
concentration on sludge dewatering and sludge 
handling in general. 

Most of the smaller plants in the United States will not 
have separate thickening and will utilize primary 
treatment units to co-settle and thicken raw primary 
and waste secondary solids. The problems 
encountered in this procedure are well known and 
documented. Many of the problems associated with 
using the primary clarifier as a thickener are the result 
of excessive solids retention time in the clarifier. It is 
sludge retention time, not liquid retention time, that is 
the primary cause of odors in primary clarifiers.· Such 
odors result from increasing the sludge blanket 
(inventory) over the sludge withdrawal pipe to 
maximize the sludge concentration and prevent rat­
holing of the sludge. It is, however, possible to use 



Figure 3·4. Process mass balance. 

1.3 

1l > 1.2 

~ 
a: 1.1 
0 
0 
IXI 1 0 
.0 • 

::::: 
en 
~ 0.9 

> 0.8 

i g 0.7 

£ 
ti> 0.6 
.g 
ii) 0.5 

a:: 1.1 
> 
~ 1.0 
CD 

a:. 0.9 
0 g 0.8 

~ 0.7 
IJ) 

~ 0.6 
.0 
~ 0.5 

c 0.4 
.2 
ti .g 0.3 

0: 0.2 
C> 

.gi 0.1 
~ 
en 

Sludge Yield Without Primary Clarification 

TSS/Total BOD. = 1.0 
Inert TSS = 0% 

2 3 4 5 6 7 8 910 15 20 

Solids Retention Time, days 

Sludge Yield With Primary Clarification 

10''C 

20"C 

COD/BOD5 = 1.5-2.0 
TSS/BOD, = 0.8-1.2 
Primary Treatment 

@ 60% TSS Removal 
30% Inerts ln Primary 

Effluent TSS 

0.4 0.60.8 1 1.5 2 

Solids Retention Time, days 

30 

18 

this procedure effectively with minor changes in the 
design approach and negligible additional costs. 

Where the primary clarifier must serve a dual function 
of clarifying the wastewater as well as delivering a 
concentrated sludge for digestion or dewatering, the 
conventional primary clarifier design configuration is 
inappropriate. This is particularly true for primary 
clarifiers in smaller plants, where it may be necessary 
to have 1.5-2.0 days SRT in the clarifier to create a 
1.0 to 1.5 m (3-5 ft) sludge blanket above the 
sludge withdrawal pipe. The build-up of sludge to 
produce a thicker underflow interferes with 
clarification (lower efficiency) and sometimes results 
in gasification, odors, and floating sludges. 

However, in the new plants there is an easy remedy 
for this problem. Construct the smaller clarifiers with 
the standard thickener floor slope of 2. 75: 12. In larger 
clarifiers, use a dual slope clarifier where the inner 
slope of 2.75:12 is the thickening zone and the outer 
zone is 1:12. On a primary clarifier, only 40-50 
percent of the diameter would be required for sludge 
thickening; thus it is sufficient to modify the floor 
slope at mid-radius. 

Figure 3-5 shows the types of clarifier floor 
configurations of which only three are suitable for 
efficient combined clarification and thickening. Type A 
is the design most commonly employed, but it is not 
suitable for combined clarification and thickening. 
Types B, C and D all can provide much better 
performance in terms of thickened sludge 
concentrations and lowest sludge inventory; hence, 
they provide freshest sludge ;rnd highest flexibility in 
terms of sludge removal and ease of operation. 
Pertinent dimensions for a 30 ft diameter and 80 ft 
diameter primary clarifier-thickener are also shown 
in Table 3-2. 

Process data used· to construct the sludge level in 
Table 3-2 are provided below. Underflow 
concentrations were based on general experiences 
with sludge thickening. 

RPS @ 120 mg/I 
WAS@ 80 mg/I 
Total 

= 1,000 lb TSS/mgd 
= 667 lb TSS/mgd 
= 1,667 lb TSS/mgd 

9.1 m (30 ft) diameter @ 1.36 m3/m2d (800 gal/sq 
ft/d): 

TSSR (TSS removed) = 943 lb TSS/d 

24 m (80 ft) diameter @ 32.6 m3/m2d (800 gal/sq 
ft/d): 

TSSR = 6, 706 lb TSS/d 

Sludge blanket depth in small clarifiers is a two-fold 
problem in units with the 1 : 12 floor slope. As shown 
in Table 3-2, the 1.0 day SRT sludge depth is only 



Figure 3-5. Effect of floor configuration on blanket location and sludge inventory. 

TYPE A 

TYPE B 

TYPE C 

TYPED 

dcwJI 

~-----

d = Diameter 
dw = Depth of Water 
ds = Depth of Sludge 

dswd = Side Water Depth 

LEGEND 

19 

RECOMMENDED 
OPERATION 

Separate 
Thickening 

Slope = 1 :12 

Combined Clarification 
and Thickening 

d ~ 15 m 
Slope = 2.5:12 

Combined Clarification 
and Thickening 

d;;;,, 15-40 m 
Slope = 1 :12 and 2.5:12 
di = 0.5d 

Combined Clarification 
and Thickening 

d ~ 15-40 m 

Slope = 1 :12 and 2.5:12 

di = 0.4d 

dh = 0.6-1.2 m 

dcwd = Center Water Depth 
di = Diameter at Steeper Slope 
dh = Height of Vertical Wall 

VS 



Tablo 3-2. Primary Clarifier Comparison - Sludge Blanket 
Location, and Sludge Concentration vs. Floor 
Configuration (see Figure 3-5 for 
nomenclature) 

Type 

A B c D 

Slopo 1:12 ~ 2.5:12 1:12 1:12 
~ 2.5:12 ~ 2.5:12 

~O·lt diameter 
dswd• It 9.0 9.0 NA 9.0 
Scwd• It 10.3 12.1 14.1 
ds1, It 1.9 2.9 4.3 
dw, It 8.4 9.0+ 9.0+ 
dh, 11 3.0 
Ve. ft3 313 737 6122 
Vs, lt3/d 544 428 313 
Underflow, 2.75 3.5 4.5 

%TSS 

§O·lt diameter 
dswd• It 11.0 NA 11.0 11.0 
Scwd• It 14.3 16.8 18.8 
ds1• It 3.2 5.0 6.2 
dw, 11 11.0 + 11.0 + 11.0 + 
dh, It 2.6 
Vc, lt3 5,582 6,623 7,726 
Vs, lt3/d 3,546 2,680 2,364 
Uodorflow, 3.0 4.0 4.5 

%TSS 

1 Basod on 1,000 lb PS/d + 600 lb WAS/mgd sludge inventory @ 
0.75 % TSS in underflow (1-day SAT). 

2 Basod on conical plus cylindrical volume below cone. 
NA • not recommended. 
Ve • volume of conical section 
Vs • volume of sludge al 1·day inventory. 
fl x 0.03048'"' m. 
cu It x 0.0283 • m3. 

0.58 m (1.9 ft) in clarifier type A. In smaller plants, 
normal practice would be to pump a fewer number of 
hours/day at a proportionally higher rate. This 
procedure generally results in a diluted sludge being 
processed with less efficiency. 

Type D in Figure 3-5 will provide the highest sludge 
concentration since it most closely approximates a 
thickener design, has the deepest sludge inventory 
and has the sludge inventory closest to the 
withdrawal point. This design has been available and 
employed in both municipal and industrial facilities for 
wastewater treatment. The Type D unit is illustrated in 
Figure 3-6 and, as shown in Figure 3-5, the sludge 
blanket would still be in the lower zone with a sludge 
SRT of over one day in the unit. The slope is 0.5 tci 
1.0:12 in the outer area and 2.5 to 3.0:12 in the 
thickening zone. 

Type B is a design that is simpler and quite suitable 
for clarifiers up to about 15 m (50 ft) diameter. The 
bottom slope would be 2.5 to 3.0:12 with the steeper 
slopes oriented to the smaller diameter. As a general 
rule of thumb, the depth (de) of the coned section 
should not be less than 1 m (3 ft). Beyond 15-18 m 

20 

(50-60 ft) diameter, the depth of reexcavation 
becomes a factor and much of the coned volume is 
not needed for sludge storage. 

Type C units are most often installed in large 
industrial clarification-thickening operations for both 
process and wastewater treatment. The configuration 
has been employed for both primary and secondary 
treatment stages. As in Type D, the slope of the outer 
zone is usually decreased as the diameter increases, 
since sludge conveyance to maintain inventory and 
depth are only critical in the thickening zone. Outer 
zone floor slopes of 0.5:12 are common above 30 m 
( 100 ft) diameter to minimize the overall depth of the 
unit. While Type C and D clarifiers larger than 60 m 
(200 ft) in diameter have been installed, most 
municipal wastewater treatment plants with more than 
15,000 sq ft of clarifier capacity will employ separate 
thickening. · 

Those smaller treatment facilities (less than 5 mgd) 
employing primary clarifiers may also find it 
advantageous to use a floor slope of 2.0 to 2.5:12 on 
secondary clarifiers. This slope will reduce the 
operational problems associated with maintaining a 
high MLSS (mixed liquor suspended solids) since 
there will be a higher return sludge concentration and 
lower waste sludge volume. The plant will also be 
more efficient and easier to operate, both in the wet 
and solids ends. 

In larger plants without primary clarifiers, pre­
concentration of the WAS is recommended prior to 
sludge dewatering for two reasons: ( 1) to reduce the 
volume; and (2) to provide some buffer capacity 
between the sludge wasting schedule and the 
dewatering operating schedule. The purpose of pre­
concentration should be to increase the waste 
activated sludge (WAS) concentration by 50 to 100 
percent, i.e., from 0.6-1.0 percent to 1.5-2.0 
percent TSS. These high-rate gravity thickening 
systems can operate at 3 to 5 times the solids 
loading versus those where ultimate compaction is 
required. Flotation and centrifugal thickening are also 
employed to reduce waste sludge volumes prior to 
subsequent processing and dewatering and will 
produce 4-7% TS. 

3.3 Characteristics of Waste Sludges 
3.3.1 Specific Gravity and Volatility 
The specific gravity of sludge 'will be in part a function 
of the amount of grit and fine inert particles in the 
sludge. These inorganic particles will have a specific 
gravity of 2.5-2.9. Where there is good degritting, 
the specific gravity of sludges will have the volatile 
and specific gravities shown in Table 3-3(2-4). The 
specific gravities of sludge solids are quite low and 
will vary depending on the source. 

The specific gravity of fixed film biological sludge is 
generally higher than that of waste activated sludge. 



Figure 3-6. Combination primary clarifier-thickener. 

Effluent Pipe Feed Well 

Influent Pipe 

Table 3-3. Specific Gravity !Jf Waste Sludges 

Volatility 

Sludge Type percent 

RPS 75 - 80 

WAS 80 - 85 

TF & RBC 75 - 80 

RPS+ WAS 75 - 85 

RPS = Raw primary sludge. 
WAS = Waste activated sludge. 
TF = Trickling filter. 
RBC = Rotating biological contactor. 

Range of 
Specific Gravity 

g/cc 

1 + 0.010 (% TSS) 
lo 

1 + 0.012 (%TSS) 

1 + 0.007 (% TSS) 
to 

1 + 0.012 (% TSS) 

1 + 0.015 (% TSS) 
to 

1 + 0.025 (% TSS) 

1 + 0.004 (% TSS) 
to 

1 + 0.006 (% TSS) 

This is evidenced by a lower SVI and generally higher 
settling rates. The specific gravity of the sludges after 
anaerobic digestion will increase due to reduction of 
some of the hydrous fractions and the increased inert 
content. 

3.3.2 Pre-Concentration or Thickening of Waste 
Sludges 
Raw primary sludges are the easiest to thicken 
followed by fixed film sludges. Waste activated sludge 
is most difficult to thicken, particularly if the SVI is 
high. Chemical sludges produced from the addition of 
metal salts thicken similarly to waste activated sludge 
at a SVI = 100 ml/g, but they are more stable. Aging 
of sludge after removal from the raw wastewater or 

21 

Sludge Pipe 

the aerobic environment causes deterioration of the 
thickening quality. 

The general experience in thickening sludges is 
shown in Table 3-4. The results achievable in the 
primary clarifier are dependent on the clarifier design 
as reviewed earlier. Thickening increases the solids 
content of sludge slurry by a partial, but substantial, 
removal of the liquid phase. The purpose is to reduce 
the sludge volume to be stabilized, dewatered, or 
hauled away. Figure 3-7 shows the importance of 
thickening prior to mechanical dewatering. Thickening 
can be accomplished by partial thickening in a 
primary or secondary clarifier, a gravity thickener, a 
dissolved air flotation thickener, a centrifuge, a gravity 
or low pressure belt press, or a rotary drum device. 

Gravity thickening of raw or digested primary sludge 
is almost always an efficient and economical process. 
Anaerobically digested primary sludge is normally 
thickened by gravity in the secondary digester. The 
use of primary basins to capture and to thicken both 
wastewater influent and recirculated WAS solids, may 
not always be a cost effective and efficient practice in 
larger plants. The WAS solids may not resettle well in 
hydraulically overloaded or septic primary tanks. 
Hence, this practice results in the production of more 
WAS due to an increased solids load on the aeration 
system. Poorer thickening results when the primary 
basins are employed to concentrate the WAS solids, 
particularly if the bottom configuration is not 
conducive to thickening. 

The use of gravity thickeners for both RPS+ WAS 
has had mixed results. Most of the poor results can 
be traced to one or more of the following causes: 



Tablo 3·4. Thickening of Waste Sludges 

Typo or Sludge 

RPS 

WAS 

FFS2 

RPS+ WAS 

RPS+ FFS 

t Polymers required. 
2 Fixod film sludge. 

Primary Clarifier 

5-7 

2.5 -4 

3 - 5 

Flotalion/DAF 

3 - 5 

3-5 

4 - 6 

4-6 

Figure 3·7. Effect of feed solids on performance of a rotary 
vacuum filter. 

90 

~ 

e 80 
::i 

~ 
::E 70 
~ 
c3 .... 

60 Cl> 

ff 

TSS Concentration, percent 

Gravity Thickener Belt Tti1ckener 1 Centrifuge 

8 - 10 9 - 12 9 - 12 

2 - 2.5 4 - 6 4-6 

2.5 - 3 5 - 7 5 - 7 

4 - 5 5 - 7 5-7 

5-6 5 - 10' 6 -10 

3.3.3 Particle Surface Charge and Hydration 
Sludge particles have a negative surface charge and 
try to repel each other as they are brought together. 
Additionally, sludge particles weakly attract water 
molecules to their surface (hydration) either by weak 
chemical bonding or by capillary action. Although the 
water is only weakly held at the particle surface, it 
does resist thickening and interfere with dewatering. 

0 2 4 6 8 10 12 14 

Chemical conditioning is used to overcome the 
effects of surface charge and surface hydration . 
Typical chemicals are organic polymers; lime, ferric 
chloride and other metallic ·salts. Generally they act 
by reducing or eliminating the repulsive force, thus 
permitting the particles to corne together or flocculate. 
Water can be more readily removed at a higher rate 
during the subseque11c mechanical dewatering. Sludge 
conditioning is discussed in detail in Chapter 5. 

Sludge Solids Concentration, % 

a. RPS +WAS feed concentration is > 0.5 percent 
TSS. 

b. RPS is very septic. 

c. WAS is > RPS fraction. 

d. Secondary dilution water is inadequate. 

e. Floor slope is <2.5:12, causing excessive solids 
retention. 

f. Sludge is not removed continuously. 

Properly designed and operated gravity thickeners 
work effectively on mixtures of RPS and WAS 
throughout the United States. Misusing them as 
sludge storage zones causes operator grief. If storage 
is necessary, it must be placed after the gravity 
thickeners. 

The use of other thickening methods such as 
dissolved air flotation, basket or solid bowl 
centrifugation, low pressure belt filtration and the 
rotary drum system has increased because these 
methods can also give reliable and effective results 
when thickening WAS. 

22 

3.3.4 Particle Size 
Particle size is generally recognized as a very 
important factor influenc111g dewaterability. As the 
average particle size decreases, the surface area and 
surface-to-volume ratio for a given sludge mass 
increases. The effects of increasing the surface area 
include: 

• Greater repulsion between particles due to the 
larger area of negatively charged surface 

• Greater attraction of water to the particle surface 
due to more sites for chemical joining. 

Particle size is influenced by both the sludge source 
and prior treatment. Primary sludge, in addition to 
containing more inorganic and fibrous materials, has a 
larger average particle size than secondary sludge. 
This is because fine suspendable and colloidal solids 
tend to pass through the primary clarifier. Sludge 
particles passing the primary clarifier are then 
removed in the secondary clarifier along with the less 
dense, flocculated cellular material that is created 
during biological treatment. The activated sludge 
process, in addition to removing most of dissolved 
BOD, functions to capture, remove, and hence 
recover most of these residual materials by 
biocoagulation and flocculati?n. As a result, activated 



sludge is finer than primary sludge. It is normally 
comprised of 60 to 90 percent or more cellular 
organic material and contains a very large amount of 
water. 

Individual particles of activated sludge are usually 
aggregated to an extent through bio-flocculation. 
Table 3-5(5) shows the relative difficulty of removing 